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TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

51.3 6DB BANDWIDTH
RESULT: Passed

5.1.4 100KHz BANDWIDTH OF FREQUENCY BAND EDGE
RESULT: Passed

5.1.5 POWER SPECTRAL DENSITY
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

51.7 RESTRICTED BANDS
RESULT: Passed

5.1.8 RADIATED EMISSIONS
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix 1: Test result

2. Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.
EMC Laboratory

(FCC Registration No.: 833845 & Test Site Industry Canada No.: 2932C-1)

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

Shenzhen Academy of Metrology and Quality Inspection
(FCC Registration No.: 274801 & Test Site Industry Canada No.: 4174A-1)

Bldg. of Academy of Metrology and Quality Inspection
Longzhu Road, Nanshan District
Shenzhen, P. R. China
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Calibrated
Equipment Manufacturer Type S/N until
Spurious emission and Radiated emission
EMI Test Receiver | Rohde & Schwarz ESCI-3 100216 2010-11-26
Spectrum Rohde & Schwarz FSP30 100286 2010-08-24
Analyzer
Trilog-Broadband | SCHWARZBECK
Antenna MESS-ELEKTRONIK | YULB9168 209 2010-11-07
Double-Ridged
Waveguide Horn | Rohde & Schwarz HF906 100385 2010-08-18
Antenna
AFS42-
Pre-amplifier MITEQ 00101800-25- | 1101599 2010-07-31
S-42
Standard  Gain | g0 3160-09 21642 N/A
Horn Antenna
AFS33-
Pre-amplifier MITEQ 18002650-30- | 1108282 2010-07-31
8P-44
3m Anechoic | Albatross Project
Chamber GmbH N/A N/A 2010-04-16
Radio Test Suite
Spectrum Rohde & Schwarz FSEM 848597/001 | 2010-04-21
Analyzer
Power Supply LRTEAC TDGC2-10 0205086 2010-08-06
Conducted Emission
Receiver Rohde & Schwarz EH3 860905/006 | 2010-04-24
Artificial -~ Mains | o6 & Schwarz ESH3-Z5 100294 2010-04-24
Network
Radiated Emission
Receiver Rohde & Schwarz ESPI 3 100379 2010-04-24
Ultra  Broadband
ANTENNA Rohde & Schwarz HL562 100157 2010-04-24
Radiated Emission below 30MHz
Receiver Rohde & Schwarz ESI26 838786/013 | 2010-01-23
Loop Field | scHwARZBECK FMZB1516 113 2011-01-24
Strength Antenna
3m Anechoic | Albatross Project
Chamber GmbH N/A N/A 2011-01-30
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility and Shenzhen Academy of Metrology and
Quality Inspection are listed on the US Federal Communications Commission list of facilities
approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Kodak PULSE Digital Frame, model W730 is a display product with WiFi module.
The Wi-Fi is designed for IEEE802.11b/g wireless local area network (WLANSs) applications.
This product will provide the basic value proposition of viewing user picture & video on a
screen larger than the back of the camera without having to sit in front of the PC.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Kodak PULSE Digital Frame

Type Designation: W730
FCCID PA4PUL730
ICID 1016B-PUL730

Rated Input Power

DC 5V (via AC/DC adapter)

Rated input Current

1.5A

Table 3: Technical Specification of WiFi module (802.11b/g)

Item Description
IEEE 802.11b ‘ IEEE 802.11g
Operating Frequency band | 2400 — 2483.5 MHz
Channel Number 11
Channel Bandwidth (MHz) | 20
Modulation CCK/DSSS OFDM
Data Rate (Mbps) 1/2/5.5/11 6/9/12/18/24/36/48/54
Antenna Integrated Antenna
Antenna Gain (dBi) 2.0
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Table 4: Technical Specification of Carrier Frequency

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 7 2437 MHz
2 2417 MHz 8 2447 MHz

2400 — 2483.5 MHz 3 2422 MHz 9 2452 MHz
4 2427 MHz 10 2457 MHz
5 2432 MHz 11 2462 MHz
6 2437 MHz

3.3 Independent Operation Modes

The basic operation modes are:

A. On
1. Wi-Fi mode
a. transmitting
b. receiving

2. PLAY USB Card mode

3. PLAY Memory Card mode
B. Stand by
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4; 2003.

4.3 Special Accessories and Auxiliary Equipment

Table 5: Interfaces and Cables

Description Specification Length
USB port USB Host interface, 4 cores, shielded --
SD/SDHC/MMC/M

S/XD Card slot Memory card interface --

MS/MS Pro Duo
Card slot

Memory card interface --

Table 6: Test Auxiliary Equipments

Description Manufacturer Model Specification
Input voltage: AC
WANLIDA Group Co., 100-240V 50/60Hz
AC/DC Adaptor Ltd. MPA-05015 Output voltage: DC

5V 1.5A
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4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were

employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
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80c
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Ground plane

Testreceive __,_lm’
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Diagram of Measurement Equipment Configuration for Transmitter Measurement
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2009-11-05
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2.0dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.
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5.1.2 Peak Output Power

RESULT:

2009-09-15

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test date
Test standard

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A.1.a

Ambient temperature : 24°C
Relative humidity : 53%

Atmospheric pressure 101 kPa

Table 7: Test result of Peak Output Power, 802.11b 1Mbps

Passed

Channel L

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2412 15.55 0.035 1
Middle Channel 2437 18.70 0.074 1
High Channel 2462 17.87 0.061 1

Table 8: Test result of Peak Output Power, 802.11b 5.5Mbps

Channel F(r:ehqaunennecl:y Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2412 16.84 0.048 1
Middle Channel 2437 19.91 0.098 1
High Channel 2462 19.07 0.080 1
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Table 9: Test result of Peak Output Power, 802.11b 11Mbps

Channel o
Peak Output P Limit
Channel Frequency ear Dutput Fower m
(MHz) (dBm) (W) (W)
Low Channel 2412 18.03 0.063 1
Middle Channel 2437 21.16 0.130 1
High Channel 2462 20.37 0.108 1
Table 10: Test result of Peak Output Power, 802.11g 6Mbps
Channel -
Peak Output P Limit
Channel Frequency eak Lulput Fower m
(MHz) (dBm) (W) (W)
Low Channel 2412 18.70 0.074 1
Middle Channel 2437 21.70 0.147 1
High Channel 2462 21.01 0.126 1
Table 11: Test result of Peak Output Power, 802.11g 24Mbps
Channel -
Peak Output P Limit
Channel Frequency ear Putput Fower m
(MHz) (dBm) (W) (W)
Low Channel 2412 19.39 0.086 1
Middle Channel 2437 22.27 0.168 1
High Channel 2462 21.62 0.145 1
Table 12: Test result of Peak Output Power, 802.11g 54Mbps
Channel P
Peak Output Power Limit
Channel Frequency Hiput Fow m
(MHz) (dBm) (W) (W)
Low Channel 2412 17.38 0.054 1
Middle Channel 2437 20.50 0.112 1
High Channel 2462 20.25 0.105 1
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Test Plot of Peak Output Power

802.11b 1Mbps,

Low Channel

RBW 1 MHz RF Att 30 dB
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802.11b 1Mbps, Middle Channel
RBW 1 MHz RF Att 30 dB
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20 dBm SWT 5 ms Unit dBm
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0
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_70 il ul
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802.11b 1Mbps, High Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
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802.11b 5.5Mbps, Low Channel
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13:55:01




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 17 von 199
Test Report No. Page 17 of 199

802.11b 5.5Mbps, Middle Channel
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802.11b 11Mbps, Low Channel

RBW 1 MHz RF Att 30 dB
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802.11b 11Mbps, Middle Channel
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802.11b 11Mbps

, High Channel
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802.11g 6Mbps, Middle Channel
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802.11g 24Mbps, Low Channel
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RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
LA
10
0
~ 10—
IMAX iMA
-20
-30]
-40
-50)
-60
_70 ch
cp
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date:

15.5ER. 2009

14:00:55
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802.11g 24Mbps, High Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
10 At e
0
-10]
HAX
-20
-30]
-40
-50]
-60
_70 il ul
cp
-80
Center 2.462 GHz 2.5 MHz/ Span 25 MHz
Date: 15.5ER.2009 14:08:16
802.11g 54Mbps, Low Channel
RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
10
0
-10]
IMAX
-20
-30]
-40
-50)
-60
-70 —
cp
-80
Center 2.412 GHz 2.5 MHz/ Span 25 MHz
Date: 15.5ER.2009 13:58:51

iMA

iMA
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802.11g 54Mbps, Middle Channel

Ref Lvl

20

20 dBm

RBW
VBW
SHT

1 MHz
3 MHz
5 ms

RF Att

Unit

30 dB

dBm

-20

-30

1MAX

-40

-50

-60

-70

-B0

Date:

802.11g 54Mbps, High Channel

Center 2.437 GHz
15.5EP. 2009

Ref Lvl

20 dBm

14:00:01

2.5 MHz/

RBW
VBW
SHT

1 MHz
3 MHz
5 ms

RF Att

Unit

Span 25 MHz

30 dB

dBm

20

-20

1MAX

-30

-40

-50

-60

-70

-B0

cp

Date:

Center 2.462 GHz
25.N0V.2009

15:25:32

2.5 MHz/

Span 25 MHz

iMA

TRG

iMA




A TUVRheinland®

Produkte
Products

Seite 24 von 199

Priifbericht - Nr.: 17013660 001

Test Report No. Page 24 of 199
5.1.3 6dB Bandwidth
RESULT: Passed

2009-09-15
FCC Part 15.247(a)(1)
RSS-210 A8.1(a)
ANSI C63.4: 2003

Date of testing
Test standard

Basic standard

Kind of test site

Test setup

Test Channel

Shielded room

Low/ Middle/ High

Operation Mode A.1.a
Ambient temperature 24°C
Relative humidity 53%
Atmospheric pressure 101 kPa

Table 13: Test result of 6dB Bandwidth, 802.11b 1Mbps

Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 10.10 500kHz
Mid Channel 2437 10.10 500kHz
High Channel 2462 10.10 500kHz
Table 14: Test result of 6dB Bandwidth, 802.11b 5.5Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 10.10 500kHz
Mid Channel 2437 11.14 500kHz
High Channel 2462 11.02 500kHz
Table 15: Test result of 6dB Bandwidth, 802.11b 11Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 10.34 500kHz
Mid Channel 2437 10.34 500kHz
High Channel 2462 10.02 500kHz
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Table 16: Test result of 6dB Bandwidth, 802.11g 6Mbps

Channel 6dB Bandwidth .
Channel Frequency (MHz) (MHz) Limit
Low Channel 2412 16.55 500kHz
Mid Channel 2437 16.55 500kHz
High Channel 2462 16.55 500kHz
Table 17: Test result of 6dB Bandwidth, 802.11g 24Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 16.59 500kHz
Mid Channel 2437 16.51 500kHz
High Channel 2462 16.51 500kHz
Table 18: Test result of 6dB Bandwidth, 802.11g 54Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 16.59 500kHz
Mid Channel 2437 16.59 500kHz
High Channel 2462 16.59 500kHz
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Test Plot of 6dB Bandwidth

802.11b 1Mbps,

Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SHT 5 ms Unit dBm
20
A
10]
D
D1 -5.|15 dBm
-10
1MAX iMA
-20]
-30
-40]
-50
-B60]
-70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 15.5EP.2009 11:48:23
802.11b 1Mbps, Middle Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms Unit dBm
20
A
10
0
D1 -1.81 dBm
-10]
IMAX iMA
-20
-30]
-40
-50]
-60
-70]
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date:

15.5ER. 2009

11:47:23
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802.11b 1Mbps, High Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz

5 ms

RF Att

Unit

30 dB

dBm

0
D1 -2.[73 dBm

IMAX

iMA

-20

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 15.5ER. 2009

802.11b 5.5Mbps, Low Channel

Ref Lvl
20 dBm
20

11:46:16

2 MHz/

RBW
VBW
SHT

100 kHz
100 kHz

5 ms

RF Att

Unit

Span 20 MHz

30 dB

dBm

D1 -3.[71 dBm

1MAX

-20

iMA

-30

-40

-50

-60

-70

-B0

Center 2.412 GHz

Date: 15.5EF. 2009

11:42:13

2 MHz/

Span 20 MHz
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802.11b 5.5Mbps, Middle Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

100 kHz
100 kHz

5 ms

RF Att

Unit

30 dB

dBm

0
D1 -2.8 dBm

-20

IMAX

iMA

-30

—40)

-50

-60

-70

-80

Date:

802.11b 5.5Mbps, High Channel

Center 2.437 GHz
15.5ER. 2009

Ref Lvl

20

20 dBm

11:43:27

2 MHz/

RBW
VBW
SHT

100 kHz
100 kHz

5 ms

RF Att

Unit

Span 20 MHz

30 dB

dBm

o= o ob

-20

1MAX

iMA

-30

-40

-50

-60

-70

-B0

Date:

Center 2.462 GHz
15.5EP. 2009

11:45:08

2 MHz/

Span 20 MHz
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802.11b 11Mbps, Low Channel

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Ref Lvl
20 dBm
20

RF Att

Unit

30 dB

dBm

01 -3.p7 dBm

IMAX

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz 2 MHz/

Date: 15.5ER.2008 11:40:24

802.11b 11Mbps, Middle Channel

RBW
VBW
SHT

100 kHz
100 kHz
5 ms

Ref Lvl
20 dBm
20

RF Att

Unit

Span 20 MHz

30 dB

dBm

Of=t—t—p+—B

1MAX

-20

iMA

-30

-40

-50

-60

-70

-B0

Center 2.437 GHz 2 MHz/

Date: 15.5EF.2009 11:38:43

Span 20 MHz
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802.11b 11Mbps, High Channel

Ref Lvl
20 dBm
20

RBW 100 kHz
VBW 100 kHz
SWT 5 ms

RF Att

Unit

30 dB

dBm

01 -T.p/7 dBm

IMAX

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 15.5ER. 2009

802.11g 6Mbps, Low Channel

Ref Lvl
20 dBm
20

11:36:44

2 MHz/

RBW 100 kHz
VBW 100 kHz
SHT 5 ms

RF Att

Unit

Span 20 MHz

30 dB

dBm

1MAX

-20

iMA

-30

-40

-50

-60

-70

-B0

Center 2.412 GHz

Date: 15.5EF. 2009

11:50:22

2 MHz/

Span 20 MHz
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802.11g 6Mbps, Middle Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF Att

Unit

30 dB

dBm

D1 -6.p3 dBm

-20

IMAX

iMA

-30

—40)

-50

-60

-70

-80

Date:

802.11g 6Mbps,

Center 2.437 GHz
15.5ER. 2009

High Channel

Ref Lvl

20

20 dBm

11:52:38

2 MHz/

RBW
VBW
SHT

100 kHz
100 kHz
5 ms

RF Att

Unit

Span 20 MHz

30 dB

dBm

D1 -7.48 dBm

-20

1MAX

iMA

-30

-40

-50

-60

-70

-B0

Date:

Center 2.462 GHz
15.5EP. 2009

11:53:48

2 MHz/

Span 20 MHz
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802.11g 24Mbps, Low Channel

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Ref Lvl
20 dBm

RF Att

Unit

30 dB

dBm

20

D1 -8.53 dBm

IVIEW

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz 2 MHz/

Date: 15.5ER.2008 12:05:00

802.11g 24Mbps, Middle Channel

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Ref Lvl
20 dBm
20

RF Att

Unit

Span 20 MHz

30 dB

dBm

D1 -5.41 dBm

IVIEW

iMA

-20

-30

—40)

-50

-60

-70

-80

Center 2.437 GHz 2 MHz/

Date: 15.5ER.2008 12:03:27

Span 20 MHz
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802.11g 24Mbps, High Channel

RBW 100 kHz
Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms

RF Att

Unit

30 dB

dBm

20

D1 -6/.[L1 dBm

IVIEW

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz 2 MHz/

Date: 15.5ER.2008 12:01:17

802.11g 54Mbps, Low Channel

RBW 100 kHz

Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms

20

RF Att

Unit

Span 20 MHz

30 dB

dBm

- 101 r=—dfr
IVIEW

iMA

-20

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz 2 MHz/

Date: 15.5ERP.2008 12:06:43

Span 20 MHz
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802.11g 54Mbps, Middle Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SHT 5 ms Unit dBm
20
10]
D
D1 -7.|15 dBm
-10
1VIEW
-20]
-30
-40
-50
-B60]
-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 15.5EP.2009 12:08:05
802.11g 54Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SHT 5 ms Unit dBm
20
10]
D
D1 -7.B7 dBm
-10
1IVIEW
-20]
-30
-40
-50
~B0)
-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date:

15.5EF. 2009

12:09:42

iMA

iMA
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5.1.4 100kHz Bandwidth of Frequency Band Edge

RESULT: Passed
Date of testing : 2009-09-15
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A.l.a
Ambient temperature : 24°C
Relative humidity : 53%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 36 von 199
Test Report No. Page 36 of 199

Test Plot of 100kHz Bandwidth of Frequency Band Edge

802.11b 1Mbps,

Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SHT 200 ms Unit dBm
10,
0
-10]
_opl2L _—191.02 dBm
1IVIEW
-30]
-4D
-50
-60
-70)
-80
Flt
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 15.5EP.2009 13:27:40
802.11b 1Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SHT 200 ms Unit dBm
10,
0
-10]
D1 -16). 78 dBm
-20
IVIEW
-30]
-40
-50]
-B60
-70]
-80
F1
-9 ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
Date: 15.5EP.2009 13:35:40

iMA

iMA
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802.11b 5.5Mbps, Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
A
D
-10
_opl —16[.91 dBm
IVIEW iMA
-30
-40]
-50
-B60]
-70
-B0|
Flt
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 15.5ER.2009 13:29:38
802.11b 5.5Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
LA
D
-10
D1 -16.67 dBm
-20]
IVIEW iMA
-30
-40]
-50
-B60]
-70
-B0|
F1
-90! ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz

Date:

15.5ER. 2009

13:37:56
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802.11b 11Mbps, Low Channel

RBW 100 kHz RF Att 30 dB

Ref Lvl

10 dBm

VBW
SWT

100 kHz
200 ms

Unit

dBm

-20

D1 -17.44 dBm

-30

IVIEW

-40

-50

-60

-70

-80

-90

Date:

Start 2.2 GHz
15.5ER. 2009

13:31:53

25 MHz/

Stop 2.45 GHz

iMA

802.11b 11Mbps, High Channel

RBW 100 kHz RF Att 30 dB

Ref Lvl

10 dBm

VBW
SWT

100 kHz
200 ms

Unit

dBm

-20

01 -15[.22 dBm

-30

IVIEW

-40

-50

-60

-70

-80

-90

F1

Date:

Start 2.45 GHz
15.5ER. 2009

13:39:46

15 MHz/

Stop 2.6 GHz

iMA
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802.11g 6Mbps,

Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
0
-10
-20)
HBAHELR 3], 7 dBm
-30
-4
-50
-60)
-70
-80)
Ft
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 15.5ER.2008 13:21:28
802.11g 6Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
0
-10
~20E5T 2142 dBe
IVIEW
-30
-4
-50
-60)
-70
-80)
F1
—9p!
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
Date: 15.5ER.2008 13:41:26

iMA

iMA
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802.11g 24Mbps, Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SHT 200 ms Unit dBm
10,
A
0
-10]
-20
FRAE22 54 dBm MA
-30]
-40)
-50]
-B60
-70]
-80
Flt
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 15.5EP.2009 13:23:53
802.11g 24Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SHT 200 ms Unit dBm
10,
A
0
-10]
-20—+ BH—20—a
IVIEW iMA
-30]
-4D
-50]
-60
-70]
-80
F1
-9 ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz

Date:

15.5EF. 2009

13:42:58
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802.11g 54Mbps, Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
D
-10
-20]
HBALELD Al 18 dBm
-30
-40]
-50
-60)
-70
-B0|
Flt
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 15.5ER.2009 13:25:50
802.11g 54Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 200 ms Unit dBm
10,
D
-10
-20]
-B+—22| dBm
{VIEW
-30
-40]
-50
-B60]
-70
-B0|
F1
-90! ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
Date: 15.5ER.2009 13:44:11

iMA

iMA
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5.1.5 Power Spectral Density
RESULT: Passed
Date of testing 2009-09-15
Test standard FCC part 15.247(e)
Basic standard ANSI C63.4: 2003
Limits 8.0 dBm (in any 3kHz band)
Kind of test site Shield room
Test Setup
Test Channel Low/ Middle/ High
Operation mode A.1.a
Ambient temperature 22°C
Relative humidity 50%
Atmospheric pressure 101 kPa
Table 19: Test result of power spectral density
Maximum e.i.r.p. spectral density
Low Channel Middle Channel High Channel Limit
(dBm/1MHz) (dBm/1MHz) (dBm/1MHz) (dBm/3kHz)
802.11b 1Mbps
-10.43 -7.20 | -8.60 | 8
802.11b 5.5Mbps
-11.82 -8.77 | -9.63 | 8
802.11g 11Mbps
-11.24 -8.10 | -8.83 | 8
802.11g 6Mbps
-17.43 -14.74 | -15.31 | 8
802.11g 24Mbps
-15.50 -12.47 | -13.14 | 8
802.11g 54Mbps
-18.06 -14.97 | -15.73 | 8
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Test Plot of Power Spectral Density

802.11b 1Mbps,

20

Low Channel

Ref Lvl
20 dBm

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

1MAX

—2npH-HAHEIRESL LAY L L, L URELA

iMA

-30

-40

-50

-60

-70

-B0

Date:

Center 2.412 GHz
15.5EP. 2009

14:28:57

802.11b 1Mbps, Middle Channel

Ref Lvl

20

20 dBm

500 kHz/

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

Span 5 MHz

RF Att

Unit

30 dB

dBm

4 MG

-20

-30

iMA

-40

-50

-B60

-70

-B0

Date:

Center 2.437 GHz
15.5EP. 2009

14:19:15

500 kHz/

Span § MHz
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802.11b 1Mbps, High Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

RF Att 30 dB

Unit dBm

dMAX

-20

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 15.5ER. 2009

802.11b 5.5Mbps, Low Channel

Ref Lvl
20 dBm
20

14:18:20

500 kHz/

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

Span 5 MHz

RF Att 30 dB

Unit dBm

1MAX

~20) pRth

-30

-40

-50

-60

-70

-B0

Center 2.412 GHz

Date: 15.5EF. 2009

14:28:15

500 kHz/

Span 5 MHz

iMA

iMA
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802.11b 5.5Mbps, Middle Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

-20

1A

iMA

-30

—40)

-50

-60

-70

-80

Date:

802.11b 5.5Mbps, High Channel

Center 2.437 GHz
15.5ER. 2009

Ref Lvl

20

20 dBm

14:20:31

500 kHz/

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

Span 5 MHz

30 dB

dBm

-20

-30

iMA

-40

-50

-60

-70

-B0

Date:

Center 2.462 GHz
15.5EP. 2009

14:16:05

500 kHz/

Span 5 MHz
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802.11b 11Mbps, Low Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
A
10
0
-10]
1MAX iMA
_opf— U s
-30]
-40
-50)
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 15.5ER.2009 14:26:20
802.11b 11Mbps, Middle Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SHT 1.4 s Unit dBm
20
A
10]
D
-10
NAaXx iMA
-20 —
-30
-40]
-50
-B60]
-70
-80
Center 2.437 GHz 500 kHz/ Span 5 MHz

Date:

15.5EF. 2009

14:21:57
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802.11b 11Mbps, High Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
A
10
0
-10]
MAX iMA
_oo) — FLay -
-30]
-40
-50]
-60
-70]
-80
Center 2.462 GHz 500 kHz/ Span 5 MHz
Date: 15.5ER.2009 14:17:07
802.11g 6Mbps, Low Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SHT 1.4 s Unit dBm
20
A
10]
D
-10
1MAX iMA
20 H—
-30
-40
-50
~B0)
-70
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz

Date: 15.5EF.2003 14:27:10
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802.11g 6Mbps, Middle Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

IMAX

_o0—

iMA

-30

—40)

-50

-60

-70

-80

Center 2.437 GHz

Date: 15.5ER. 2009

802.11g 6Mbps, High Channel

Ref Lvl
20 dBm
20

14:21:18

500 kHz/

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

Span 5 MHz

30 dB

dBm

1MAX

_2opd— L)

iMA

-30

-40

-50

-60

-70

-B0

Center 2.462 GHz

Date: 15.5EF. 2009

14:17:46

500 kHz/

Span 5 MHz




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 49 von 199
Test Report No. Page 49 of 199

802.11g 24Mbps, Low Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
10
0
-10]
IMAX
-20 fet— T'U'E N, U — | RS —
-30]
-40
-50]
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 15.5ER.2009 14:25:09
802.11g 24Mbps, Middle Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
10
0
-10]
IMAX
20! - — MRS VL. d
-30)
-40
-50]
-60
-70]
-80
Center 2.437 GHz 500 kHz/ Span 5 MHz

Date:

15.5ER. 2009

14:22:46

iMA

iMA
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802.11g 24Mbps, High Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
10
0
-10]
IMAX
— QD e - — — a _
-30]
-40
-50]
-60
-70]
-80
Center 2.462 GHz 500 kHz/ Span 5 MHz
Date: 15.5ER.2009 14:14:29
802.11g 54Mbps, Low Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
10
0
-10]
IMAX
20! — ' I —
-30]
-40
-50]
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 15.5ER.2009 14:24:21

iMA

iMA




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 51 von 199
Test Report No. Page 51 of 199

802.11g 54Mbps, Middle Channel

Ref Lvl
20 dBm
20

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

1MAX

o)) SEwaR Al Tl

iMA

-30

-40

-50

-60

-70

-B0

Center 2.437 GHz

Date: 15.5EF.2009 14:23:37

802.11g 54Mbps, High Channel

Ref Lvl
20 dBm

500 kHz/

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

Span 5 MHz

30 dB

dBm

20

IVIEW

)] SS— Al

-30

iMA

-40

-50

-60

-70

-B0

Center 2.462 GHz

Date: 15.5EF.2009 14:13:37

500 kHz/

Span 5 MHz
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing 2009-09-28 to 2009-11-05
Test standard FCC part 15.247(d)
RSS-210 Clause 2.2
Basic standard ANSI C63.4: 2003
Limits Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2
Kind of test site 3m Semi-Anechoic Chamber
Test setup
Test Channel Low/ Middle/ High
Operation mode A1a&A1b
Ambient temperature 23C
Relative humidity 51%
Atmospheric pressure 100 kPa
Table 20: Test result of Spurious Emission
Low Channel
Frequency Polarity Level Peak AI;/Z\rlglge Limit Peak Ab:anr]:ge Margin l\\/\l/ ‘Zgge
(MHz) (V/H) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) Peak (dB) (dB)
0.688 - 43.38 - 50.84 - -7.46 -
Middle Channel
0748 | - [ 4314 ] - [ 5012 ] - | 698 | -
High Channel

0.508 | - | 4656 | - [ 5347 | - | -6.91 [ -

Note:

Testing was carried outh within frequency range 9kHz to the tenth harmonics, test results are
far below the limit between 9kHz to 30MHz except above test results. For the measurement
curves refers to appendix 1.

For other test results refers to following test curves.
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Test Plot of Radiated emissions, Mode A.1.a, Low Channel,Low rate

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 V/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

70
65
80
Fecl1s.200-30M-163m-Q
55 g 2k
50
45 -
£ 1
S 40
o
o
"; 3%
ped 20 N el
3 TR i
&9
20
15
1
5
o -
30M 50 €0 80 100M 200 300 400 500 800 16

Frequency in Hz

/DWW
00910, 12

Date: 9/28/2009 - Time: 2:57:07 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd. . EMC Test Service Hotline: +86-20-28391188

118.500000 340 134 =05 435

H
126.900000 345 14.0 9.0 43.5 H
213.500000 39.8 124 3.7 43.5 H
214.600000 38.0 — 124 5.5 435 H
236.250000 425 133 3.5 46.0 H
239100000 432 134 2.8 46.0 H

/D¥

{ 12

ATTTAN
: 0091042 §
Date: 9/28/2009 - Time: 2:57:07 PM Tested by: _Xrpeiais Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

KODAK
Digital Frame
W730
FCC Part 15.247
Radiated Emission
A.1.a, low channel, low rate
23 C;
o110 v/
163054443 2004300
17013360 001
Pass
Vertical

53 %RH;
60Hz

101 kPa.

30MHz - 1GHz
TUVESCI 3
TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

65

60

FGCHS5:209-301 3m-Q

55

50

45

40

35

30

Level in dBpVim

80

80 100M 200 400 800

Frequency in Hz

300 500 16

Date: 9/23/2009 - Time: 5:11:59 PM

7 DW
{ 20091012
Ms1012 NGlecked/

Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit nd Margin QP

TRICT ATa5IPeaR o e e ]

!

1Y
=t

Mz Sa(dBHIV/m) {(dB), (dB) (dBIV/m) '

52.800000 296 14.1 10.4 40.0 v
119.000000 285 . 13.4 15.0 43.5 v
170,700000 27.1 14.7 16.4 435 v
213.500000 28.9 12.1 14.6 435 v
234.550000 324 13.2 13.6 46.0 v
469.400000 27.7 19.0 18.3 46.0 v

AT TN
.12

Date: 9/23/2009 - Time: 5:11:58 PM Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, low rate
Climate Condition: ' 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF806 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

o
g
2

ECC.pait15.Above1G.PK

£
3
3 bl
3 EQC. parti5 Aluwe 16
£ : X |
3 \ T ]
3 0 ‘1{\ L)
g AN g it

201 L [

20

10

0

1G 26 3G 4G 5G 6 8 106G 18G

Frequency in Hz

Date: 9/28/2009 - Time: 9:42:20 AM Tested by:
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TUV Rheinland (Guangdong) Ltd. ‘ EMC Test Service Hotline: +86-20-28391188

1799.000000 43.2 : -13.1 30.8 74.0 H
3369.000000 47.3 -8.0 26.7 74.0 H
3962.000000 44.1 -6.6 29.9 74.0 H
4824.000000 52.0 -5.5 22.0 74.0 H

=
3359,000000 36.5 -8.0 17.5 54.0 H
3962.000000 325 6.6 215 54.0 H
4824.000000 47.9 55 6.1 54.0 H
AR
M3 12

Date: 9/28/2009 - Time: 9:42:20 AM Tested by: N\Checked Reviewed by:
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 VY 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

1
100 -
.
o o
- FGC.pasti5 Above AG PN
70
£
2 60
3 . EGC partS Al
T e X Y W
K] X X
20+l - ] g .
- [ . i N 1 il
30 | i
> g
104
16 26 3G 46 56 6 8 106 186
Frequency in Hz
LN
) 20911 .
Date: 9/28/2009 - Time: ©:35:34 AM Tested by: _Ypr—/ Reviewed by:

Nl
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TUV Rheinland (Guangdong) Ltd. : EMC Test Service Hotline: +86-20-28391188

1440.000000 |

2 . \'
3359.000000 42.4 -8.0 74.0 3
4319.000000 42.6 -7.0 74.0 Vv
4824.000000 51.7 -6.5 74.0 Vv

3359.000000 33.5 -8.0 205 \
4319.000000 31.8 -7.0 222 Vv
4824.000000 47.5 -5.5 6.5 Vv

Date: 9/28/2009 - Time: 9:35:34 AM Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 V/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass
Comment; Horizontal
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

ECC.part15.Above1G.PK

Level in dBpV/im
(33 &
(=3 <
3
o}
4]

18G 26G
Frequency in Hz

L ?009 1012

Date: 9/28/2009 - Time: 1:58:41 PM . Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

222

18340,000000 . 53 74.0 H
21304.000000 55.2 75 18.8 74.0 H
22770.000000 574 104 16.6 74.0 H
24214.000000 56.1 7.6 17.9 74.0 H
Limit and Margin AV
TenUenc AVeTage,
18340000000 39.1 53 14.9 54,0 H
21304.000000 4.9 75 12.1 54.0 H
22770.000000 44.8 104 9.2 54.0 H
24214,000000 432 76 10.8 54.0 H

Date: 9/28/2009 - Time: 1:58:41 PM Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.a, low channel, low rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

80

80

ECC part15 Above 1G.BK

80

50

£ Above

Level in dBpV/im

40

30

20

0
18G

Freguency in Hz

26G

Date: 9/28/2009 - Time: 2:09.09 PM

Tested by

_2009 012

[ 200319 12

Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

"~ 18556.000000

74.0

52.3 56 21.7 Y
20289.000000 52.5 6.2 21.5 74.0 v
22853.000000 57.8 10.1 16.1 74.0 \'%
24227.000000 56.0 7.6 18.0 74.0 \'d
Limit and Margin AV
18556.000000 39.7 5.6 14.3 54.0 \'4
20289.000000 40.4 6.2 136 54.0 V
22853.000000 44.7 10.1 9.3 54.0 v
24227.000000 43.2 78 10.8 54.0 \
W2 )
Date: 9/28/2009 - Time: 2:09:09 PM Tested by: et Reviewed by:
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Test Plot of Radiated emissions, Mode A.1.a, Middle Channel,Low

rate

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247

Test Detail: Radiated Emission
Operation Mode: A.1.a, mid channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1 :

Frequency Range: 30MHz - 1GHz

Recejver: TUV ESCI 3

Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

65

60

50

45

40

35

30
5 J"ﬁw. ,ﬂ

Levelin dBuVim

]
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

ZDW™N
{ 20091012
el

W12

b

Reviewed by:

Date: 9/28/2009 - Time: 3:00:15 PM Tested by:
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TUV Rheinland (Guangdo

Limit ad Margin

ng) Lid.

QP
e

EMC Test Service Hotline: +86-20-28391188

121.100000 35.2 13.6 8.3 43.5 H
127.500000 35.8 14.1 7.7 43.5 H
170.800000 27.5 14.7 16.0 43.5 H
213.100000 39.6 12.0 3.9 43.5 H
235.300000 42.6 13.3 34 46.0 H
240.000000 425 13.4 35 46.0 H

Date: 9/28/2009 - Time: 3:00:15 PM

/DN
9112 )
\Glecked/

Tested by: eviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, mid channel, low rate
Climate Condition: . 23 C; 53 %RH: 101 kPa.
Test Voltage / Freq. : o110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1 R
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

At
65
bl
55 FCC15.209-30M-1G-3m-Qk
50 -
45 — f
£
S 40
oy £y I IH |
2% 11 ; |
b= |+ |k H—y y
3 > Yl W
] i \ - — N 7| . ui ]
25— Y ——1- i
Pt mane |
o h,
15
1
5
0
30M 50 60 80  100M 200 300 400 500 800 1G

Frequency in Hz

WO,

Date: 9/23/2009 - Time: 5:20:33 PM  ~ Tested by: M Reviewed by:
/
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TUV Rheinland {(Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

53.900000 31.3

40.0

14.1 Vv
116.700000 22.9 13.2 20.6 43.5 \
148.200000 26.8 15.8 16.7 43.5 Vv
213.400000 27.1 121 16.4 43.5 Vv
235.500000 31.4 13.3 14.6 46.0 \Y
447.300000 30.5 18.7 15.5 46.0 v
(20091012
091,12 TS
Date: 9/23/2009 - Time: 5:20:33 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.a, mid channel, low rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : o110 v/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

11
100
50 Ihvj'
|
80
ECC.part15. Above 1G.PR
(A% ..
&
3 60 {
] EQC part15 Al 16
£ |
T 7 V| x T
[h Y. b ot
30 l t ' | VT
20
10
0
1G 26 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Date: 9/28/2009 - Time: 9:50:46 AM
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

1440000000 | 436 147 30.4 74.0 |

H
3359.000000 46.8 -8.0 27.2 74.0 H
4874.000000 53.4 -5.6 20.6 74.0 H
7311.000000 46.6 : 0.4 27.4 74.0 H

3359.000000 36.5 -8.0 17.5 54.0 H
4874.000000 48.8 -5.6 5.2 54.0 H
7311.000000 36.2 0.4 17.8 54.0 H

Date: 9/28/2008 - Time: 9:50:46 AM Tested by: S
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, mid channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voitage / Freg. : 110 v/ 60Hz
Receipt No.: 163054443 200&300
Repori No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSF 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

100

90

o

:o]

EC C.pari15 Above1G.Bh

£
>
5
8 £GC pa G,
£ } ettt
3 X
5
B < 1 |
\ A,,Iw* l o=

10

0

1G 26 3G 465G 6 8 106 18G

Frequency in Hz

Pl
4 20091012

2091842

Date: 8/28/2009 - Time: 9:59:46 AM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin PK

1440.000000

—74.0

EMC Test Service Hotline: +86-20-28391188

46.9 Y

3359.000000 43.2 -8.0 30.8 74.0 \

4874.000000 53.9 58 20.1 74.0 Vv

7311.000000 47.9 0.4 26.1 74.0 v
Limit and Margin AV

1440.000000

37.1 -14.7 16.9 54.0 \'
3359.000000 32.2 -8.0 21.8 54.0 Vv
4874.000000 48.8 -5.6 52 54.0 Vv
7311.000000 356 0.4 18.4 54.0 Vv
DWW

§ 20091012

‘*\Cl\ecked

Date: 9/28/2009 - Time: 9:59:46 AM Tested by: Reviewed by: __~
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode; A.1.3, mid channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : o110 v 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09
Pre TUV 18 to 26 3160-09
100y
90
80
ECC.partiS.AbovedGRI
70
E
2
%
3
2
30
W
10

186G 26G
Frequency in Hz

DW
(i)
2091942 Checke/
Date: 9/28/2009 - Time: 1:54:20 PM Tested by: ___"73 Reviewed by:
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

) o
20303.000000 53.5 6.2 20.5 74.0 H
21341.000000 54.3 7.5 19.7 74.0 H
22696.000000 57.2 10.5 16.8 74.0 H
24219.000000 57.0 7.6 17.0 74.0 H

Limit and Margin AV

20303.000000 40.5 6.2 13.5 H
21341.000000 41.9 7.5 121 54.0 H
22696.000000 44.6 10.5 9.4 54.0 H
24219.000000 432 7.6 10.8 54.0 H
DWN
L 200910.12
Date: 9/28/2009 - Time: 1:54:20 PM Tested by: Reviewed by: Lhecked
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TUV Rheinland (Guangdong) Lid. ) EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, mid channel, low rate
Climate Condition: ' 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

90

80
ECC.part15. Above 1G.PK

70

80

“ e e MW

30

Level in dBuV/m
o
S
d
i

20

o
18G 26G
Frequency in Hz

{ w315 12

Date: 9/28/2009 - Time: 1:51:03 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: 486—20—28391 188

I v
21354.000000 54.9 19.1 74.0 Y
22773.000000 57.3 10.4 16.7 74.0 v
24225.000000 55.5 7.6 185 74.0 v
Limit and Margin AV
% ) s
19559.000000 39.8 6.3 142 54,0 v
21354,000000 42.0 7.5 12,0 54.0 v
22773.000000 44.9 10.4 9.1 54.0 v
24225.000000 43.2 7.6 10.8 54.0 v
g2 ) . ‘
) { 20081012
NGeckeg7 \
Date: 9/28/2009 - Time: 1:51:03 PM Tested by: Reviewed by:
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Test Plot of Radiated emissions, Mode A.1.a, high Channel,Low rate

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Tesit Record (EMISSION)

Test Information

Manufacturer:
Test item:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Resuilt:

Comment:

Subrange 1
Frequency Range:
Recsiver:
Transducer:

KODAK

Digital Frame

W730

FCC Part 15.247

Radiated Emission

A.1.a, high channel, low rate
: 23 °C; 53 %RH;
o110 v 60Hz

163054443 2004300

17013360 001

Pass!

Horizontal

101 kPa.

30MHz - 1GHz
TUVESCI 3
TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

60

9 30M-1G.3m.C

50

40

Levelin dBpV/m

30

29

20

AR

A

50 60

200
Frequency in Hz

80 100M

136.400000

i 11, . H
249.200000 35.1 13.5 10.9 6.0 H
460000000 40.0 18.9 6.0 46.0 H
483.300000 375 19.1 8.5 6.0 H

Date: 9/28/2009 - Time: 2:50:50 PM

DW
' 200910 12
Reviewed by: S Checked

Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, high channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : M0 v/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass:
Comment: Vertical
Subrange 1

Frequency Range: 30MHz - 1GHz

Receiver: TUVESCI 3

Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

70

65

60

55 FCCY15:209-30M-1G-3m-Qk

50

45 J

40

35 i ' ™' PR
30» —] ¥ 19 4 | ‘_ | -
T T Al

20 )

%
+

Level in dBpV/m

0
30M 50 €0 80 100M 200 300 400 500 800 1G
Frequency in Hz

/DWW
{ 209m 12

Date: 9/23/2008 - Time: 5:48:28 PM Tested by: [ni2)  Reviewed by:
W
NChecked/
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TUV Rheinland (Guangdong) Ltd. : EMC Test Service Hotline: +86-20-28391188

Limit and Margin QP

Ereqiiency, QuasiPeak: Corr [TERTD s

(ME2) (dBiLV/) (dB) (dB) (dBluiV/m)

53.100000 31.7 14.1 8.3 40.0 \
120.300000 26.3 13.6 17.2 43.5 \
170.900000 27.8 14.6 15.7 43.5 \
214.000000 32.0 12.1 11.6 43.5 vV
240.000000 33.6 : 13.4 12.4 46.0 \

\

479.100000 32.9 19.1 134 46.0

AT

e v

DW
20091012
Reviewed by: Thicke]

Date: 9/23/2009 - Time: 5:48:28 PM Tested by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, high channel, low rate
Climate Condition: . 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30

Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

11
1001
W 1 B
80
ECC.partiE Above 1G.BK
[
&
=
= 60
g | EQC. parl15 Aloag 1
<
= 50 e
3 | ! y 4
LI i W
E = " '.al M‘A‘
ol Y ]
S0 L ' "t T
0
10
0
1G 26 3G 4G 56 [} 8 106G 18G
Frequency in Hz

DW
700310 12

-~

Date: 9/27/2009 - Time: 5:30:26 PM - Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

1984.000000 | _ 545 | 5109 19.5] 74.0

H
3001.000000 45.2 -9.3 28.8 74.0 H
3361.000000 49.6 -8.0 24.4 74.0 H
4924.000000 53.1 5.7 20.9 74.0 H
Limit and Margin AV
EFequencys AVeTadora

1984.000000 | 44.0] A08]  100] 54.0 |

3001.000000 36.2 -9.3 . 54.0 H
3361.000000 36.6 -8.0 . 54.0 H
4924.000000 48.6 -8.7 . 54.0 H

W
0112
Nhecked/

Date: 9/27/2009 - Time: 5:30:26 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

KODAK
Digital Frame
W730
FCC Part 15.247
Radiated Emission
A.t1.a, high channel, low rate
23 C; 53 %RH; 101
110 v/ 60Hz
163054443 2008300
17013360 001
Pass’
Vertical

1GHz - 18GHz
TUV FSP 30
TUV SAC HF908 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 138G HF906

kPa.

80

80

ECC.parti5Above 1G PR

70

Level in dBuV/m

2G

3G 4G 5G [ 8 106
Frequency in Hz

18G

Date: 9/27/2009 - Time: 5:40:11 PM

WLON

T

Tested by:

Reviewed by:

A
{ 20091012

Niecked/
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

1440.000000 46.6 -14.7 27.4 74.0 v

1799.000000 51.1 3.1 229 74.0 v

4319.000000 454 7.0 236 74.0 v

4924.000000 53.6 5.7 204 74.0 v
Limit and Margin AV

1440.000000

540

147 18.0 Y
1799.000000 332 -13.1 20.83 54.0 v
4319.000000 334 -7.0 20.6 54.0 Vv
4824.000000 47.8 -5.7 6.2 54.0 Vv
s
1 20081012
Date: 9/27/2009 - Time: 5:40:11 PM Tested by: Reviewed by:

“hecker
—




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 84 von 199
Test Report No. Page 84 of 199

TUV Rheinland {(Guangdong) Ltd. : EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information ‘
Manufacturer; KODAK

Test Item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, high channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : S 10 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass.
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

101

90

80

ECC.pari5.Above 1G.PK

70

N
50 iy = 1
H L,

40 o

Level in dBuV/im

30

18G 26G
Frequency in Hz

Date: 9/28/2009 - Time: 1:39:33 PM Tested by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

64 21.3 H
20265.000000 53.1 6.2 20.9 74.0 H
22746.000000 56.9 104 17.1 74.0 H
24200.000000 55.7 7.6 18.3 74.0 H

54.0 H
20265.000000 40.4 6.2 13.6 54.0 H
22746.000000 44.9 10.4 9.1 54.0 H
24200.000000 43.1 7.6 10.9 54.0 H
4TI
001912
Date: 9/28/2009 - Time: 1:39:33 PM Tested DyZhecked Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.a, high channel, low rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. ! 110 V/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

90

80

ECC.part15.Above1G.PR

70

Level in dBpVim

30

186G

Frequency in Hz

26G

Date: 9/28/2009 - Time: 1:35:20 PM

Tested by:

CWICN

L0 2

]
L 200810.12

Reviewed by: _\Checked
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

EFEquenc N3XPEARE

19152.000000 52.6 6.3 214 v
21373.000000 54.5 7.6 19.5 N
22786.000000 57.4 10.3 16.6 \
24118.000000 55.6 7.5 18.4 \a
Limit and Margin AV
19152.000000 39.8 . 14.2 54.0 v
21373.000000 41.9 | 12.1 54.0 Vv
22786.000000 44.9 10.3 8.1 54.0 \
24118.000000 42.7 7.5 1.3 54.0 N4

Date: 9/28/2009 - Time: 1:35:20 PM Tested by: _°
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Test Plot of Radiated emissions, Mode A.1.a, Low Channel,high rate

TUV Rheinland (Guangdong) Ltd. i EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test item: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, high rate
Climate Condition:; 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 V/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

70

60

ECCl15,209-30M-1G.3m.Q

80

40

Level in dBuV/im

30

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

MHZ] 2 (dB} L Connold N ;
137.500000 31.2 . 14.8 12.3 43.5 H
247.400000 36.2 135 9.8 46.0 H
433.000000 376 184 8.4 46.0 H
492.100000 40.2 : 19.3 5.8 46.0 H

AT

Date: 9/28/2009 - Time: 3:28:36 PM Tested by:
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EMC Test Service Hotline: +86-20-28391188

TUV Rheinland (Guangdong} Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.a, low channel, high rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voitage / Freq. : N MY/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1 :
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

70

60

50

Level in dBuV/m
B
S

80 100M 200 300 800 1G

Frequency in Hz

400 500

. v

137.400000 336 14.8 9.9 43.5 v
244.600000 335 13.5 12.5 46.0 v
474.300000 38.1 19.0 7.9 46.0 \

‘ 200910.12 ) {20012

Date: 9/28/2009 - Time: 3:21:40 PM Tested by: )zt Reviewed by: _NCbesked
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TUV Rheinland (Guangdong) Ltd. ' EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, high rate
Climate Condition: ) 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 10 V/ 60Hz
Receipt No.: 163054443 200300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF908

Pre TUV 1 to 18G HF906

11
101
90 il -
ol -
ECC.part15.Abave 1G.PK
|
70
£ I
s )
2 bl
[ EGC pagd5 Al K
£ X X
= B0
g 1 X M \ W
3
407 —— F oo ]
304 Y » wl =
Ay
U TR
0
10
0
1G 26 3G 4G 5G 6 8 106G 186
Frequency in Hz

AW
{ 2091012

Date: 9/28/2009 - Time: 9:09:06 AM Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK
1799.000000 52.8 13.1 212 74.0 H
3361.000000 473 -8.0 26.7 74.0 H
3962.000000 43.8 6.6 302 74.0 H
4824.000000 52.0 55 22.0 74.0 H
Limit and Margin AV
1799.00000 345 134 19.5 54.0 H
3361.000000 36.8 -8.0 17.2 54.0 H
3962.000000 32.1 66 21.9 54.0 H
4824.000000 484 55 56 54.0 H

DWN
{ 2910 12

Date: 9/28/2009 - Time: 9:09:06 AM Tested by: Reviewed by: Nbocked
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, high rate
Climate Condition: 23 C; 53 %RH; 101 kPa. *
Test Voltage / Freq. : 110 V/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 01
Result: Pass
Comment: Vertical
Subrange 1 .
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

50 ol
|
80
ECC.part1S.Above-1G.PK

70
£
2
2 60
= ___\ E£QC part1S Al A5,
£ \| X
°
H
-

e o W
A0 R ”__‘\_\.M aiid

20

1G 2G 3G 4G 5G 8 8 106 186G
Frequency in Hz

Date: 9/28/2009 - Time: 9:21:16 AM Tested by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin PK

1319.000000 44,1

EMC Test Service Hotline: +86-20-28391188

209|740

-15.2 \
1440.000000 47.6 -14.7 26.4 74.0 \
3359.000000 43.8 -8.0 30.2 74.0 \
4824.000000 51.2 -5.5 228 74.0 Vv

Limit and Margin AV

1319.000000 352

18.8 54.

-15.2 \'
1440.000000 38.0 -14.7 16.0 54.0 \'4
3359.000000 327 -8.0 21.3 54.0 Vv
4824.000000 47.9 -5.5 6.1 54.0 N

Date: 9/28/2009 - Time: 9:21:16 AM

ATTR) i
20091012 -
Tested by: =" Reviewed by:
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TUV Rheinland (Guangdong) Lid. ; EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, high rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

90

80

ECC.part1S-Above 16 PK

60
X Foepartls Aoy

50 i 1

ey ‘“W
st i ) O il
A0 PR Y .

Level in dBpVim

30

186G . 266G
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Limit and Margin PK

Mok

21.2

EMC Test Service Hotline; +86-20-28391188

19199.000000 52.8 6.4 74.0 H
20310.000000 53.9 6.2 20.1 74.0 H
21366.000000 54.2 7.5 19.8 74.0 H
22802.000000 57.7 10.3 16.3 74.0 H

Limit and Margin AV

54.0

19199.000000 39.8 64 14.2 H
20310.000000 40.4 6.2 13.6 54.0 H
31366.000000 42.0 7.5 12.0 54.0 H
22802.000000 447 10.3 9.3 54.0 H
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EMC Test Record (EMISSION)

Test Information

Manufacturer; KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.a, low channel, high rate
Climate Condition: k 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : o110 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass’
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3180-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09
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Vv
21296.000000 54.5 7.5 19.5 74.0 v
22759.000000 574 104 16.6 74.0 \4
24243.000000 55.4 78 18.6 74.0 A

Limit and Margin AV

19225.000000 ~ 39.8 6.4 14.2 540

\'4
21296.000000 41.9 7.5 12.1 54.0 v
22759.000000 44.9 10.4 9.1 54.0 \
24243.000000 43.2 76 10.8 54.0 Vv

DWX
2009112

NCleckel 7

Date: 9/28/2009 - Time: 2:05:57 PM Tested by: ;- Reviewed by:




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 98 von 199
Test Report No. Page 98 of 199

Test Plot of Radiated emissions, Mode A.1.a, Middle Channel,high

rate

TUV Rheinland (Guangdong) Lid.

EMC Test Record (EMISSION)

Test Information :
KODAK

Manufacturer:

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode: A.1.a, mid channel, high rate

EMC Test Service Hotline: +86-20-28391188

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110V 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168
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Frequency in Hz

500
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137.500000 304 13.1 43.5 H
250.200000 37.6 13.5 84 46.0 H
463.400000 38.4 18.9 76 46.0 H
496.400000 40.0 19.4 6.0 46.0 H
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

KODAK

Manufacturer:

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.a, mid channel, high rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 1110 V/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168
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Level in dBpV/m

301

20

60 80

100M 200 300 400 500

Frequency in Hz

42. 3 v
137.500000 33.9 43.5 \
242.000000 32.8 46.0 v
452.400000 38.6 46.0 v
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EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

Climate Condition: 23 C;
Test Voltage / Freq. : M0 v
Receipt No.: 163054443 2008300
Report No. 17013380 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer:

Pre TUV 1 to 18G HF906

A.1.a, mid channel, high rate
53 %RH;
60Hz

101 kPa.

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
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